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Test Report

Issue Date: 2018/9/10 Intertek Report No. 180814010SHF-BP-1

Applicant: NEW OZ TIMBER FLOORING
Applicant Address: ~ 2/262 PARRAMATTA ROAD GRANVILLE, 2142 NSW AUSTRALIA

SUBIJECT: Performance testing
Stone Floor

Dear Sir,

This test report represents the results of our evaluation of the above referenced product(s) to the
requirements contained in the following standards:

TEST METHODS AND STANDARDS

Refer to the next following Pages.

SAMPLE ID MODEL SPECIFICATION
5180814010SHF.001 1600*180*8.0mm /
SAMPLE RECEIEVED: 2018/8/13
TESTED FROM: 2018/8/14 TO  2018/9/10

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this
report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the
Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself
does not imply that the material, product, or service is or has ever been under an Intertek certification program.
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Issue Date: 2018/9/10 Intertek Report No. 180814010SHF-BP-1
Test Items, Method and Results:

Test Item: Formaldehyde content test
Test Method: With reference to EN 717-1:2004 chamber method, formaldehyde content was detected by
UV-VIS spectrophotometer.

Test condition:

Chamber type: 1 m?stainless steel chamber
Climatic conditions: 23°C, 45% R.H.
Air exchange rate: 1.0h™
Loading factor: 1.0 m*/m’
Test duration: 222 hours
Test result: ND
Note:

1. mg/m3 = milligram per cubic meter
2. ND = Not Detected

3. Detection limit = 0.02 mg/m3
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APPENDIX: SAMPLE RECEIVED PHOTO

REPORT AUTHORIZED

When signed with physical or electronic signature, the contents of this report have been prepared and
approved per Intertek's quality process in accordance with ISO 17025.

Lloro

Namk: Flora Fa
Title: Reviewer

Revision:

NO. DATE CHANGES AUTHOR REVIEWER

180814010SHF-BP-1 2018/9/10 First issue Grace Wang Flora Fan
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